m State of Ohio Ecological Assessment
Environmental Protection Agency Division of Surface Water

Biological and Water Quality Study
of Mill Creek (Scioto River Basin) and
Selected Tributaries

L ogan, Union, and Delaware
Counties, Ohio

(v

)
;

Rock Bass (Ambloplites rupestris)

June 30, 1997

P.O. Box 1049, 1800 WaterMark Dr., Columbus, Ohio 43266-1049







MAS/1996-12-11 1995 Mill Creek TSD

Biological and Water Quality Study of Mill Creek
(Scioto River Basin)
and Selected Tributaries

Logan, Union, and Delaware Counties, Ohio

June 30, 1997

OEPA Technical Report MAS/1996-12-11

prepared by

State of Ohio Environmental Protection Agency
Division of Surface Water
Monitoring & Assessment Section
[...]
6.89 C,,M,80,Co 40°13'53"/83°14'22"  Ust. Hinton Mill Rd. Shawnee Hills
4.4 B 40°15°217/83°13°02”  Ust. Blues Creek Shawnee Hills
4.2 C,F,SM,30,D,CO 40°15°207/83°12°39”  Adj. Bellpoint Rd. Ostrander

29



MAS/1996-12-11

1995 Mill Creek TSD

June 30, 1997

Table 3.  continued.

Stream/ Sampling USGS 7.5 min.

River Mile  Type Latitude/Longitude Landmark Quad. Map
Mill Creek (continued)

3.9 C,Co 40°15°207/83°11’56” Ostrander Rd. Ostrander
3.7 B,F 40°15°157/83°12°21" Dst. Blues Creek Shawnee Hills
1.7 F 40°14'56"/83°10'31"  Ust. Mills Rd. Shawnee Hills
1.6 C,SM,S0.D,Co,B 40°14'53"/83°10'25"  USGS Gage - Mills Rd. Shawnee Hills
Otter Creek

1.7 C 40°20°307/83°33°20” S.R. 347 East Liberty
0.7 B,F 40°21°127/83°35°02” Dst. East Liberty East Liberty
Town Run

0.9 F 40°13°457/83°21°30”  Ust. Eljer Plumbingware Marysville
0.8 C,B 40°13°457/83°21°30”  Ust. Eljer Plumbingware Marysville
0.7 B,F 40°13’567/83°21°46”  Dst. Eljer Plumbingware Marysville
0.6 C 40°13’567/83°21°46”  Dst. Eljer Plumbingware Marysville
0.1 C,B,F SM,S0,CO 40°14°087/83°21°37” @ mouth; dst. Marysville Marysville
McCarthy Park Tributary

0.1 CS 40°14°307/83°21°08” @ mouth Marysville
Crosses Run

2.8 C,F,B,SM,S0,CO 40°11'52"/83°19'07"  Ust. PCRR, Dst. Dairy Marysville
2.4 B 40°12'05"/83°18'55"  Ust. South Water Stop Marysville
2.1 F 40°12°197/83°18°46”  Ust. Industrial Parkway Marysville
2.0 B,C SM,S0,CO 40°12'54"/83°18'46"  Ust. Industrial Parkway Marysville
0.9 F 40°11'52"/83°19'07"  Ust. Watkins Rd. Marysville
0.8 M;SO,CO,D,FT 40°12'56"/83°17'59"  Ust. Watkins Rd. Marysville
0.6 B 40°12'54"/83°18'08"  Dst. Watkins Rd. Marysville
North Branch Crosses Run

1.0 B,F 40°12°217/83°19°21” Upstream Scotts Company Marysville
0.9 C,SM,50,Co 40°12°217/83°19°21” Upstream Scotts Company Marysville
0.2 F 40°12°267/83°18°56”  Ust. Scottslawn Rd Marysville
0.1 C,B,F,SM,S0,CO 40°13°057/83°17°51” Scottslawn Rd @ mouth Marysville
Unnamed Tributary to Crosses Run at RM 2.24

0.1 B 40°12°147/83°18°52” Scotts Co. drainage/002, 006 Marysville
Blues Creek

0.7 F.C 40°15'42"/83°12'27"  Ust. Ostrander Rd. Ostrander
0.6 B 40°15'39"/83°12'28"  Ostrander Rd. Ostrander

30



MAS/1996-12-11 1995 Mill Creek TSD June 30, 1997
RESULTS AND DISCUSSION

Pollutant Loadings: 1976-1995

Monthly effluent loadings are reported to Ohio EPA by all National Pollutant Discharge
Elimination System (NPDES) permitted discharging entities. Third quarter (July-September)
Monthly Operating Report (MOR) data provided the quantity and character of pollutant
loadings from 1976 through 1995 for the ten minor dischargers (i.e., < one MGD) and the one
major discharger (the Marysville WWTP) evaluated within the 1995 Mill Creek study area.
Three of the eleven (Marysville, Mill Creek Estates, and Ostrander) discharge directly to Mill
Creek.

Pollutant loading trends analysis included the 95th and 50th percentiles of five parameters where
available:  Ammonia-nitrogen (NHs-N), Nitrate-Nitrogen (NOs3-N), Five-day Biochemical
Oxygen Demand (BODs)/ Five-day Carbonaceous Biochemical Oxygen Demand (cBODs), Total
Suspended Solids (TSS), and Annual discharge (MGD). Note that BODs and ¢cBODs are
combined on the same graph and reflect permit parameter changes emphasizing only
carbonaceous BOD not total BOD.

A file review was also conducted of NPDES permit violations at all permitted discharges within
the Mill Creek basin. Permit violations for the third quarter of 1995 are listed in Table 4 and a
summary of NPDES permit violations between 1990 and 1995 can be found in Table 5. For all
dischargers, permit violations totaled 855 from 1990 to 1995. Three dischargers, Union County
Home, The Scotts Company, and BMY accounted for 532 of the violations or 62.2% of the total.
Most BMY violations occurred when production increased sharply during the Gulf War. The
company is currently closed and no longer a significant violator. The Marysville WWTP
contributes the large majority of point source loadings to Mill Creek but accounted for only 8.5%
of total violations.

Entities are listed from upstream to downstream as each discharge reaches Mill Creek.

Nestle R & D Center, Inc. (Mill Creek RM 18.9 via storm sewer)

Nestle R & D Center, Inc. (formerly Westreco, Inc.) at 721 Collins Avenue in Marysville is a
food products research and development center that contains pilot plants for a variety of coffee,
tea, chocolate, and ice cream food products. This facility currently holds an NPDES permit for
discharges of non-contact cooling water and storm water with an average flow of 288,000 gpd
(gallons per day). The permittee was issued a compliance schedule in the effective NPDES
permit requiring connection of the two non-contact cooling water and storm water outfalls to the
existing monitoring station, outfall 001. The work was completed in October 1992. Presently,
all storm water and cooling water not directed to the municipal sewer system discharge to a storm
sewer. The sewer enters Mill Creek downstream from the Maple Street bridge at RM 18.90
(Lat. 40° 13" 48” N Long. 83° 22’ 21” W).

31



MAS/1996-12-11

1995 Mill Creek TSD

June 30, 1997

Table 4.  Number of NPDES permit violations documented in the third quarter of 1995 (July 1-
September 30). Data evaluated was contained in monthly operating reports
submitted to the Ohio EPA by those entities. TNTC = too numerous to count.

Violation (Reported/Permit
Outfall Date Parameter Units Limit)
Nestle R&D
001 8/3/95 Water Temperature oC 30.0/29.0
Marysville WWTP
001 7/15-7/21/95 Ammonia kg/d 66/34
7/15-7/21/95 Ammonia mg/l 5.4/2.3
July 1995 Ammonia ko/d 33/23
July 1995 Ammonia mg/l 1.9/1.5
8/8-8/14/95 Fecal coliform #/100 ml TNTC/2000
8/8-8/14/95 cBODs ko/d 2571227
8/22-8/28/95 Ammonia mg/l 2.9/2.3
8/8-8/14/95 Ammonia kg/d 48/34
8/8-8/14/95 Ammonia mg/I 2.7/2.3
August 1995 Ammonia kg/d 37123
August 1995 Ammonia mg/l 2.8/1.5

Union County Home

001 July 1995 Fecal coliform #/100 ml TNTC/1000
August 1995 cBODs ko/d 1.2/0.9
August 1995 cBODs mg/l 13/10
8/01-8/07/95 Suspended Solids  kg/d 1.7/1.6
8/01-8/07/95 Suspended Solids ~ mg/l 19/18
August 1995 Suspended Solids  kg/d 1.6/1.1
August 1995 Suspended Solids ~ mg/l 18/12
September 1995 Fecal coliform #/100 ml 2800/1000
9/22-9/28/95 Suspended Solids  kg/d 2.212.2
9/22-9/28/95 Suspended Solids ~ mg/l 24/18
9/15-9/21/95 Suspended Solids  kg/d 2.5/1.6
9/15-9/21/95 Suspended Solids ~ mgl/l 28/18
September 1995 Suspended Solids  kg/d 2.4/1.1
September 1995 Suspended Solids ~ mg/l 26/12

Mill Creek Estates WWTP

001 July 1995 Fecal coliform #/100 ml TNTC/1000
7/22-7/28/95 Fecal coliform #/100 ml TNTC/2000
7/15-7/21/95 Fecal coliform #/100 ml TNTC/2000
7/08/7/14/95 Fecal coliform #/100 ml TNTC/2000

32



MAS/1996-12-11 1995 Mill Creek TSD June 30, 1997

Table 4. continued.

Violation (Reported/Permit

Outfall Date Parameter Units Limit)

Mill Creek Estates WWTP (continued)

001 7/01-7/07/95 Fecal coliform #/100 ml TNTC/2000
September 1995 Fecal coliform #/100 ml 9200/1000

The Scotts Company

001 July 1995 Ammonia ko/d 0.257/0.125
July 1995 Ammonia mg/l 4.0/2.0
7/26/95 Ammonia ko/d 0.515/0.187
7/26/95 Ammonia mg/I 8.0/3.0

002 8/08/95 Chlorine Residual mg/I 1.5/0.5

005 (pool) 7/17/95 Chlorine Residual kg/d 0.005/0.002
7/17/95 Chlorine Residual mg/I 1.6/0.5
8/04/95 Chlorine Residual mg/l 0.9/0.5

008 8/15/95 pH S.U. 9.6/9.0
8/30/95 pH S.U. 9.6/9.0

Goodyear Tire and Rubber

001 September 1995 Suspended Solids mg/I 38/30

Ostrander WWTP

001 July 1995 Fecal coliform #/100 ml 5000/1000
7/22-7/28/95 Fecal coliform #/100 ml 5000/2000
9/29/95 pH S.U. 6.3/6.5
9/27/95 pH S.U. 6.4/6.5
9/26/95 pH S.U. 6.3/6.5
9/25/95 pH S.U. 6.4/6.5
9/21/95 pH S.U. 6.4/6.5
9/20/95 pH S.U. 6.2/6.5
9/13/95 pH S.U. 6.4/6.5
9/11/95 pH S.U. 6.4/6.5
9/01/95 pH S.U. 6.4/6.5

Northwood Stone and Asphalt

001 July 1995 Suspended Solids mg/l 140/30
7/19/95 Suspended Solids mg/l 147/45
7/15/95 Suspended Solids mg/I 133/45

33



MAS/1996-12-11 1995 Mill Creek TSD June 30, 1997

Table 5.  Number of NPDES permit violations documented at Mill Creek basin dischargers
from 1990-1995. Data evaluated was contained in monthly operating reports
submitted to the Ohio EPA by those entities.

Number of Total

Facility Outfall Parameter Violations  Violations (%)
Nestle R & D Center 001 pH 2

Water Temperature 6 8 (0.9%)
Marysville WTP 001 Suspended Solids 3

pH 1 4 (0.5%)
Marysville WWTP 001 Suspended Solids 5

BODs/cBODs 13

Ammonia 25

Lead 7

Mercury 12

Hex. Chromium 1

Fecal coliform 4

Antimony 2

Cadmium 4 73 (8.5%)
Union County Home 001 Suspended Solids 85

BOD5/cBODs 31

Dissolved Oxygen 72

Ammonia 4 192 (22.5%)
General Industries 001 Oil & Grease 16

002 Fecal coliform 5

BODs/cBODs 9

Suspended Solids 6

Ammonia 11 47 (5.5%)
Mill Creek Estates 001 Suspended Solids 19

BODs/cBODs 8

Fecal coliform 43

Dissolved Oxygen 4

Residual Chlorine 23 97 (11.3%)
The Scotts Company 001 Suspended Solids 15

Residual Chlorine 4

pH 3

Ammonia 54

Dissolved Oxygen 2

Fecal coliform 7

BODs/cBODs 4

34



MAS/1996-12-11

Table 5.

continued.

1995 Mill Creek TSD

June 30, 1997

Facility

Outfall

Parameter

Number of
Violations

Total
Violations (%)

The Scotts Company

(continued)

Goodyear

BMY Corporation

OoDOT
(U.S. 33 Rest Area)

Ostrander WWTP

Northwood Stone

002

003

004

005

006
008

001

001

001

001

001

BODs/cBODg
Suspended Solids
Ammonia
Residual Chlorine
Suspended Solids
Residual Chlorine
Ammonia

Fecal coliform
Ammonia
Residual Chlorine
Suspended Solids
Fecal coliform
Residual Chlorine
Ammonia
BODs/cBODg
Water Temperature
pH

Suspended Solids
Dissolved Oxygen
Fecal coliform

BODs5/cBODsg
Suspended Solids
Ammonia

pH

Dissolved Oxygen

Suspended Solids
pH

BODs/cBODs
Dissolved Oxygen
Ammonia

pH

Suspended Solids
Dissolved Oxygen
Fecal coliform

Suspended Solids

o~ AoONOANOMNERNOMREREN

FroNRo RAOSES

= W
(63} OO ”ne

189 (22.1%)

15 (1.8%)

151 (17.7%)

12 (1.4%)

62 (7.3%)
5 (0.6%)

Total Violations (all dischargers)

35

855



MAS/1996-12-11 1995 Mill Creek TSD June 30, 1997

In July 1995, the facility directed a substantial amount of the non-contact cooling water flow to
the Marysville wastewater treatment plant (WWTP) due to the occurrence of pH violations at
outfall 001 (Table 4). The pH violations were attributed to a high pH in the water supplied by
the Marysville WTP. Further pH violations have been largely resolved by connection to the
municipal sanitary sewer system and the future use of a closed loop cooling water system
(currently under construction). A third quarter 1995 temperature violation at the facility was due
to a reporting error (Table 4). Also, the company was responsible for a pollutant spill of milk on
September 19, 1995 that entered Mill Creek via the Maple Street storm sewer (see Table 9,
Pollutant Spills Section). Sanitary wastewater, boiler blowdowns, and industrial process
wastewater flows are tied-in to the city sanitary sewer system.

Marysville Water Treatment Plant (Mill Creek RM 19.05)

The Marysville Water Treatment Plant (WTP) produces approximately 1.5 MGD of potable
water for Marysville, several small unincorporated communities, and various industries located in
central Union County. Water treatment processes at the plant include rapid mixing, flocculation,
primary settling, recarbonation, secondary settling, sand filtration and chlorination. The
permitted discharge at outfall 001 (RM 19.05) consists of supernatant from the lime sludge
lagoon. Discharges are controlled by a gate valve installed on the discharge pipe at the outfall.
The facility is currently eliminating all discharges from the lime sludge lagoon. Presently all
sludge generated at the water treatment plant is sent to the Marysville WWTP via a recently
constructed pump station and force main. Old sludge in the lagoon is also being pumped to the
WWTP. Well water is used to create a slurry in the lagoon and a 4-inch trash pump is used to
convey the slurry to the pump station. Average daily flows to the WWTP approximate 50,000
gpd. Filter backwash is discharged to the WWTP daily and the lime sludge is discharged
seasonally when weather permits lagoon clean out.

On March 7, 1995 the lime sludge lagoon overflowed spilling at least 1,000 gallons of lime sludge
directly into Mill Creek. The overflow situation occurred because of ice formation on the lagoon
followed by heavy rains and discharges to the lagoon. To correct the overflow, the dike was
plugged and the overflow weir at the outfall was reinforced. Several permit violations for
suspended solids and pH were noted in the last several years (Table 5). There were no permit
violations during the third quarter of 1995.

Ray Lewis & Sons, Inc. (Mill Creek RM 18.41, via storm sewer)

Ray Lewis & Sons is a metal plating operation that manufactures various types of plumbing
fixtures from aluminum, chromium, copper, magnesium, nickel and zinc. Process operations
include melting, remelting, alloying, casting, machining, buffing and electroplating. The permitted
cooling tower discharge is approximately 7000-9000 gpd to Mill Creek at RM 18.41 via a storm
sewer and drainage ditch. Process pretreatment and sanitary wastewater have been directed to
the Marysville WWTP since 1989. Process wastewater is treated by a system that employs
electrolytic recovery, chemical precipitation, and reverse osmosis. Some waste streams such as

36



MAS/1996-12-11 1995 Mill Creek TSD June 30, 1997

copper, cyanide and nickel rinses are segregated, recovered and reused in product operations.
Sludge generated by the treatment system is hauled off-site for disposal. During third quarter,
1995, this facility contributed less than 0.2% (0.0069 MGD) of the point source flow to Mill
Creek.

Marysville WWTP (Mill Creek RM 18.26)

The Marysville WWTP at 620 North Main Street in Marysville is designed for flows of 4.0
MGD (Million Gallons per Day). Basic treatment processes include primary settling, aeration,
intermediate and final settling, tertiary filters and disinfection with post aeration before discharge
to Mill Creek at RM 18.26 (Lat. 40° 14’ 03” N, Long. 83° 21’ 26” W). The original treatment
plant was constructed in 1954 and was expanded to its present size in 1989. More recently, the
facility has completed construction of two belt filter presses to assist in the de-watering of
sewage sludge and lime sludge generated at the Marysville WTP. The sludge de-watering facility
was brought on-line in April 1995 and has greatly increased the total amount of sludge to be
processed at the WWTP. Construction of a storage pad for the de-watered lime sludge is planned
to accommodate the increased volume from the water treatment plant.

Recent ammonia violations at the plant were attributed to high ammonia levels in the filtrate from
the belt filter presses (Tables 4-5). The current WWTP permit includes a compliance schedule
requiring evaluation of local (i.e., pretreatment) permit limits, compliance with final permit limits
for total residual chlorine, and a study to find and eliminate sources of mercury and silver in the
sanitary sewer system. The facility met the schedule of compliance by May 1994.

Hydraulic overloads are experienced during heavy rains. The plant is equipped with a 1.25 MGD
flow equalization basin that provides the capacity to hold and treat the overloads. Ongoing
efforts by plant personnel to identify and eliminate sources of infiltration/inflow continue.

A study of the Mill Creek area, around the Marysville WWTP, was completed by Ohio EPA,
Division of Emergency and Remedial Response in April 1995 (Ohio EPA 1995). Results from
this study showed sediment and surface water contamination from many possible sources
including: the Marysville WWTP, the abandoned Marysville landfill (located on the WWTP
property), the Ray Lewis Landfill (adjacent to and immediately south of the WWTP), Town Run
(Eljer Plumbingware) and storm sewer discharges located in McCarthy Park, opposite the
Marysville WWTP outfall (nonpoint sources). Metals, PAHSs, volatile organics and pesticides